Click here to load reader

INSTALLATION INSTRUCTIONS FOR EZ5 Evaporator - ProAirproairllc.com/image/data/docs/Sprinter/Evaporator-EZ5 Standard.pdf · INSTALLATION INSTRUCTIONS FOR EZ5 Evaporator For 170 Sprinter,

  • View
    226

  • Download
    2

Embed Size (px)

Text of INSTALLATION INSTRUCTIONS FOR EZ5 Evaporator -...

  • INSTALLATION INSTRUCTIONS

    FOR

    EZ5 Evaporator For 170 Sprinter, Standard Length, Rear Mount

    Part Number 200-333B-H, Digital

    Part Number 200-003B-H, Rotary

    Corporate Headquarters ProAir, LLC

    28731 County Road 6; Elkhart, IN 46514

    Phone: (574) 264-5494; Toll Free: 800-338-8544; Fax: (574) 264-2194

  • LLC Rev A 06/13 Page 2 of 8

    PARTS LIST

    Item # Part # Qty Description

    1 02 000 023 1 Trim Lock, 5

    2 02 000 053 1 Grommet, 1

    3 02 000 105 4 Bolt, 5/16 x 18 x 3 1/2 Hex

    4 02 000 243 14 Nut, 5/16-18 Nylon Lock

    5 02 000 264 28 Washer, 5/16 Flat Stainless Steel

    6 02 000 282 8 Washer, 5/16 Split Lock Stainless Steel

    7 02 000 415 6 Bolt, 5/16-18 x 3

    8 02 000 539 8 Bolt, 5/16-18 x 1 Grade 5

    9 06 000 597 4 Plate, Bolt Retainer

    10 06 001 486 1 Brace, Sprinter 170 Extended EZ5 Mounting Rear

    11 06 001 487 4 Plate, Mounting EZ5 Evaporator

    12 06 001 495 2 Bracket, Sprinter 170 Standard EZ5 Mounting CF

    13 11 000 179 4 Louver, Rectangular 1 1/2 x 3 3/4 x 5

    14* 220-333B-H 1 Evaporator, ACT / EZ5 Chassis Only With Heat-Digital

    14* 220-003B-H 1 Evaporator, ACT / EZ5 Chassis Only With Heat-Rotary

    * Uses one of these two units.

    FRONT PLENUM INSTALLATION KIT

    Item # Part # Qty Description

    1 02 000 269 2 Washer, #10 Zinc

    2 02 000 580 2 Screw, 8 x 5/8 Pan Washer Tek

    3 06 001 496 1 Front Plenum, EZ5

    4 09 000 375 1 Installation Instructions, Front Plenum EZ5

  • LLC Rev A 06/13 Page 3 of 8

    1. Brackets for attaching the Evaporator to the roof must first be installed (Figure 1). Diagram 1 at the

    end of this document illustrates placement and mounting. A Mounting Brace 06 001 486 is held in

    place using a pair of vise grips (Figure 2) and holes are marked. Rear Mounting Brackets (2) 06 001 495

    that run between the vehicle cross member and rear door header are held in place by the installer for

    marking mounting holes (Figure 2). Drill 1/2 holes. Note the bracket has a U Channel (Figure 1) that

    fits over and bolts to another cross member.

    2. The brackets are attached using the hardware supplied as detailed in Diagram 1. All hardware should

    be finger tight and then tool tightened when finished. Note that the brace and bracket are secured to

    the sides and rear of the vehicle with mounting plate 06 001 487 (Figure 3) inserted between the

    vehicles inner and outer walls through access holes (Figure 4).

    Figure 1

    Figure 2

    Figure 3

    Figure 4

    Brace

    Bracket

    Access Hole

  • LLC Rev A 06/13 Page 4 of 8

    3. The Evaporator (200-333B-H or 200-003B-H) is held in place (Figure 5) and bolt retainer plates 06

    000 597 (Figure 6 Inset) are inserted from above the brackets and secured. There is some adjustment

    that can be made depending on the desired forward position of the Evaporator (Figure 6).

    4. Install the louvers 11 000 179 (Figure 7) on the front of the unit (Figure 8).

    5. A Front Plenum Installation Kit is supplied to provide a finishing trim around the louvers. Instructions are

    included in the parts box to guide installation (09 000 375).

    Figure 5

    Figure 6

    Figure 7

    Figure 8

  • LLC Rev A 06/13 Page 5 of 8

    6. Now drill holes in the corners of the rear of the vehicle for hoses and wiring to exit the rear compartment to

    the underside of the vehicle. The holes should be drilled between the outer and inner sidewalls. On the driver

    side, a hole 5 x 1 1/4needs to be created by using a drill and a saw. The hole should be trimmed with Trim Lock

    02 000 023 to protect hoses and wiring (Figure 9). Then under the vehicle on the inner sidewall is a hole with a

    cover that needs to be removed and discarded. The hole is then trimmed with Trim Lock (Figure 10).

    7. On the passenger side drill a 1 1/4 hole and insert a plastic grommet 02 000 053 (Figure 11).

    Under the vehicle remove the 3 plastic cover and drill a 1 hole in the cover to allow the drain hose to

    fit through. Replace the plastic cover (Figure 12).

    Rear Bracket

    Figure 11

    Figure 12

    Figure 9

    Trim Lock Figure 10

  • LLC Rev A 06/13 Page 6 of 8

    02 000 053 02 000 023 02 000 105

    02 000 243

    02 000 415

    06 001 486

    06 000 597 02 000 539

    02 000 282

    06 001 487 06 001 495

    02 000 264

    PARTS

  • LLC Rev A 06/13 Page 7 of 8

    06 001 496

    200-333B-H

    200-003B-H

    02 000 580

    09 000 375

    02 000 169

    11 000 179

  • LLC Rev A 06/13 Page 8 of 8

    EZ5 STANDARD PARTS

    ITEM QTY PART NUMBER DESCRIPTION

    1 1 06 001 486 BRACE, EZ5 EVAPORATOR

    2 2 06 001 495 BRKT, SPRT 170" STD EZ5 MTG CF

    3 4 06 001 487 PLATE, MOUNTING EZ5 EVAPORATOR

    4 4 06 000 597 PLATE, BOLT RETAINER

    5 28 02 000 264 WASHER, 5/16 FLAT SS

    6 14 02 000 243 NUT, 5/16-18 NYLON LOCK

    7 6 02 000 415 BOLT, 5/16-18 x 3

    8 8 02 000 539 BOLT, 5/16-18 x 1 1/4 GRADE 5

    9 8 02 000 282 WASHER, 5/16 SPLIT LOCK SS

    10 4 02 000 105 BOLT, 5/16-18 x 3 1/2 HEX

    Notes:

    1. Item #1 06 001 486 Mounting Brace must first be installed to prevent twisting of the roof

    support.

    2. Use the Rear Door Header center mark and dimension to locate Item # 2 (2X) 06 001 495

    Brackets bottom flange location.

    Diagram 1

    Note: Expand page to 2x

    or more for better viewing

    09 000 385